HO HUNG MING ENTERPISES CO., LTD

1 ZH L ¥ My A RN &
EPHERTHERELETA2KE
i :(04)5269230-9

MANUFACTURER OF AUTOMATIC FASTENING
MACHINE FOR SNAP FASTENERS RIVETS &
EYELETS.

“hEERIETE
RIVETING MACHINE




CONTENTS

BASE SEAT SYSTEM EXPLODED VIEW (FIG. 1)-re ore oeeoveeeecnevee e
PARTS LIST (FIG. 1)rer sve ove vee vor oot centen ten s vet cen aae et see ven e oo

UPPER SEAT SYSTEM EXPLODED VIEW (FIG. 2):ec see veeceeoeeoeevee

PARTS LIST (F‘G 2)... ese sse ses ees

FLY-WHEEL CLUTCH AKD TRANSFER SYSTEM EXPLODED VIEW

PARTS LIST (FIG. 3)-+r voe sss os o ven sen setore sostis s v ven van vee een s
CLUTCH CONTROLLING SYSTEM EXPLODED VIEW (FIG. 4)+++ »++ -+ +-
PARTS LIST (FIG. 4)+r vvr ovs eoe sor s ven sen ven satine nee ven s e e eas oes
FEEDING SYSTEM EXPLODED VIEW (FIG. 5)++ wee sev ves ssn ves ven oen oo
PARTS LIST (FIG. 5+ ree vee sve ovs sun ser mos tun senoee s tin tnn eee e aas e
UPPER JAWS SYSTEM EXPLODED VIEW (FIG. B)++ +++ sve vesver e o
PARTS LIST (FIG. 6)rrr vor e ver sos ven ses sen ven ontoes tun vet e cen one ene e
NORMAL WORNOUT PARTS  + =+« vor st son ans ses s0e san vae aee ane san ans ons
UPPER SEAT SYSTEM EXPLODED VIEW (FIG. 7):+ er sov ces er ser oo

PARTS LIST (FIG 7)... See ses sse ees sse 2ss ses sse ase eve Sas see Sse see Ges ses see

10

11

12

13

14

15

16

17

18

19



Ol

Ell

AN FHEMEZHERREDARLSANS » BMHEHA
HALNAAENAIRARRERZIZELUEFEEGERWE
HE 4K R ©

B ERP B ENETE  PEBEER > W HEE
HE -~ Z2H EXEANSNEERLD > XCEBEHBEHT
4 o

— iR A ER B8

~EE AR AR
1.EZE . 1 HP o
2. BB : 110 B 220 RE W AHEE 220 = #H » 50~ 60HZ o

3HESITHMETEE15~32" - B 45 ~ 5" ~HE 85
~ 1[)"%'l o

4 EGZIFEY  BEHE - SREARNK HEAR#ER &
HLEEE o

5. Mz © 10" o
6. E&E . 210 kg

7R 1 24" X 34" X 63" o
SHEHRPTRERGE (HER) MAEZEHE .

L ABEARNETRR (156~32% ) » WERAE (15~ 227 )
FA—EERERTE ISTRAE (28~32%) HHE—HE L



KR TEHRELERAVINIE RS (15~22, ) ti# 5 (
23~ 32"n ) ERE g 23~ 32™, ) WK (15~ 22" ) B > Hi
FTEH R R T o

MEWMETHHER (HER) ERRHMAZEBREZEEMSH
MAFEM B ER A A EREE AL A EHR - LB RE
I 52 Bk #2 8T TAE o

SHBREEESREE

LEHEHREFMBELAEFLERE  EHEBRREHE ZE
EEREBENIER 1K o

2 REBEBERK A TFTHEHHFABR L THCEERERARFTH K
TR By — 3 > DIBG A H B o

AU AMAEEMMEMN - AR EAEEZMI MU TH
1 DUAR IE O GEHE o

A BHEER > HFLETEHSRNZEGHETE > fl 0 A58 B-03
HANFAHEHBUEREREHRIERENBERTFIEHRT L



ODUCTION

THIS BOOKLET IS PUBLISHED BY HO HUNG MING ENTERPRISES
CO., LTD, TO PROVIDE THE USERS WHO HAVE PURCHASED THE
HM-512CF MACHINES FOR PERFORMANCE AND PARTS SUPPLY.

THIS MACHINE IS A TWO-STROKE HEAVY RIVETING MACHINE, ITS
SPEED IS FAST AS WELL AS SAFETY IS PERFECT. OUR PRODUCTS
HAVE GOOD SALE, COMMENTS AND CONFIDENCE FROM USERS OF
HOME AND ABROAD RECENTLY FOR A DECADE.

GENERAL DESCRIPTION

1.DATA :
(1)MOTOR : 1/2HP.
(2VOTAGE : 110V, 220V, 3PH, 50-60HZ.

(3;THE SUITABLE REVIT IS 15-32"/» LENGTH. ~ 4.5-5", SHANK. ~
8.5-10", FACE DIAMETER.

(4)SUITABLE WORKING PIECES :

LEATHER GOODS . ALUMINUM LADDER PLATE, FOLDING BEACH-
CHAIR, SPECIAL TOOL-BOX, BABY CARRIAGE.

(5)THROAT DEPTH : 10"
(6)GROSS WEIGH : 210KG

(7PACKING SIZE : 24" X 34" X63"



2.CAUTIONS :

(1)THE LENGTH OF RIVETS IS FITTED THIS MACHINE FROM 15", TO
32" WITH PROPER UPPER JAWS AND LOWER DIE. IF LENGTH IS
FROM 23"m TO 32" THE PROPER UPPER JAWS AND LOWER DIE
MUST BE CHANGED. IN OTHER WORDS, IN DIFFERENT LENGTH

OF RIVETS MUST BE FITTED WITH PROPER UPPER JAWS AND
LOWER DIE.

(2)IF THE RIVET LENGTH IS CHANGED FOR 15-32"n ITS SHANK MUST
BE CHANGED, THREFORE A SET OF FEEDING SYSTEM PARTS
MUST BE CHANGED FOR THE RIVETS WHICH YOU WANT. ANY
PROBLEM, PLEASE NOTIFY US TO HELY YOU.

3.CAUTIONS OF OPERATION :

(1)BEFORE OPERATION, YOU SHOULD CHECK THE VOTAGE AS YOUR
MOTOR'S.

(2BEFORE SWITCHING THE POWER, YOU SHOULD CHECK THE
PROPER DISTANCE BETWEEN UPPER AND LOWER DIES BY
TURNING THE FLYWHEEL IN ONE COMPLETE TURN WITH HAND.

(3)TO DROP THE OIL INTO THE HOLES TO LUBRICATE THE MOVING
PART, AND PUT THE GREASE INTO THE CUP.

(4 WORNOUT PARTS MUST BE RESUPPLIED FROM OUR COMPANY AS
YOU SEND TO US THE CORRECT PART NUMBERS, AS SHOWN
A-15, B-03 AS SOON AS POSSIBLE.



[ LBASE SEAT SYSTEM EXPLODED VIEW

(FIG. 1)




HHM -

BHR
o # i WoE| W
(?trg;p N Description ~ - Qty Remarks
A-01 [EEBase seat 1
A-02 HHPedal stop plate 1
A-03 BRAAScrew 2 | 3/8"*Xx5/8'J
A-04 M Spring washer 2 |38
A-05 | BE&%Screw 1 | 3/8"* %1 1/84
A-06 R # ] Spring washer 1 | 3/8"°
A-07 [l F=Pedal bush 1
A-08 il Pedal 1
A-09 {255 /2]J8HControl rod 2
A-10 BE#EScrew 2 | 5/16"*x1/2"4
A-11 ¥R /A)FEConnector 1
A-12 L2 Cover (flywheel) 1
A-13 E3Z ¥ EsMotor pulley 1
A-14 FE S HR EE IR PuUlley screw 1 | 5/16"°x3/4"4
A-15 JE SR E E MR Motor bearer screws 3 |3/8*x1 1/4"4
A-16 ZE#EEIFlat washer 3 3/8""
A-17 E¥EMotor 1
A-18 &2 E E R Motor bearer 1
A-19 # BBody 1
A-20 E 2 iR fkFixed screw a4 | 1/2"*x1 1/4")
A-21 S EBSpring washer a | 1/2"°
A-22 T Lower die seat 1
A-23 TR E E g &k Lower die seat screw a4 | 1/2"°x% 1/2"4
A-24 S E\ESpring washer 4 | 1/2°
A-25 B 4% Screw 4 |3/8°x11/2°4
A-26 BB Spring washer 4 |3/8°
A-27 ZE&hBEIFlat washer 4 |3/8°
A-28 THAE EMELower seat fixed 1
A-29 THitHLower die 1
A30 | THEEEIE&kLower die fixed screw 1 | 5/16"° x5/16"{
A-31 TrEFER L iLower die adjusting screw 1 |13/8*"%x3 4
A-32 §ZHE Nut 1 | 3/8°
A-33 S H B Spring washer 1 |3/8°




[ LUPPER SEAT SYSTEM EXPLODED VIEW

(FIG. 2)

2%
A
s

>

I oy

w
t

\ L /‘ y
® @
NN
w o o

B-27

I /A S




IIIlM

2 Tk
] .

gk 0 R K&
G,',:g:qp Description Qty Remarks

B-01 F A Upper seat 1

B-02 BsdHWorking head 1

B-03 HEE B Upper die seat 1 5/8"*

B-04 F¥iUpper die 1

B-05 B CI#8PiIn, cutter 1 | 2°X40)

B-07 VU YEfRSquare sliding bar 1

B-08 RS AR Cover sling bar 1

B-09 B sEFiLong bolt 1

B-10 IR £iSpacer 1 11/4" X5/8"* X 10!

B-11 PEEERHR Controlling handle, feeding 1

B-12 B« IRERing lock with screw 1

B-13 [ 4 P sl R & Block, feeding controller 1

B-14 SRS K 28Pulley support 1

B-15 1t {7 &aDriving pulley 1

B-16 Rt FriiPulley shaft 1 5/8"* <200 {4

B-17 El s ZREERIng lock with screw 4

B-18 ik Patting control plate 1

B-19 ] 5 8841 Shafting pin 5

B-20 A Pressing plate 1

B-21 U JEA 5§k U-slot block 1

B-22 #£iFixed sleeve 1| 1Xt/2" X1 1/44

B-23 [ 52 H:Shaft bolt 1

B-24 452k Shaft bolt 1| 1/2"*x145./~150]|

B-25 {4 77858 U-slot adopter 1 -

B-26 ¥B#£:Sliding sleeve 1

B-27 47/ Ffaigkl:Screw pin-ended 1

B-28 SSpring 1 | 185°X2°X 1164

B-29 SR Spring 1 11%X1.3X1084

B-30 HSpring 1 15° X 27X 145¢

B-31 VHI¥f‘Grease cup 1 1/8"°

B-32 #4xBush 2 | 3/4"~5/8" &

B-33 iR Screws 3 | 5/16"*x1/4"4

B-34 iR khScrews 6 | 5/16"*x1/24

B-35 iR f%Screws 1 1/2"* <1 1/2"4

B-36 B4k Screws 4 1/2"*x 2"

B-37 B 4%Screws 1 | 3/8"*x3/4"{

B-38 %% Screws 1 3/8"*xX2' 4

B-39 1 khScrews 4 | 3/8"X%X1 1/4"4

B-40 1 $4Screws 1 3/8"* X 1" 4

B-41 4k Screws 1 | 5/1 6"‘ x2' 4

B-42 BR%%Screws 1 5/1 6" x3"®

B-43 i %kScrews 1 | 5/1 6" <14

B-44 iEAHScrews 2 | 1/4° x3/4° g/

B-45 B4 Screws 1 | 3/1 6“ x3/4"4

B-46 i 45 Screws 4 | 1/4*x5/8']

-8 -



[ LFLY—WHEEL CLUTCH AKD TRANSFER

SYSTEM EXPLODED VIEW
(FIG. 3)

Cc-03
C-04
C-05
c-19
C-06
c-09

-01




HHM B3 xR

%H A =

H K % i W K =

C}‘{;’;" Description Qty Remarks
C-01 F i Grease cup 1/8"¢

Cc-02 [E E TR E=Collar, with screw
C-03 FEB)RERFly wheel

C-04 FEH¥Belt

C-05 FeEafRInserts, ly wheel
C-06 BtS 2R Clutch cam
c-07 BtSH3Clutch cam key
Cc-08 1E$E FrStop plate

C-09 #EEShaft seat

‘C-10 R ligiliCam crank

C-11 {HEhERRiIng sleeve

Cc-12 & g #IRFixing ring

C-13 #FBush

C-14 FH#H S {FBrake lining frame
C-15 ## 7 Brake lining

C-16 FEHEgBrake wheel

C-17 F|E#L 5 {FBrake lining frame
C-18 EF#8Screws

1 1/2"*X1"*X1¢'

A-57

1 1/4"*X1"*10

5/16"* X 1/2'J

C-19 &4 Screws 3/8"*X3/4"4

C-20 & Spring 19X 12% X 404X 4.51
c-21 ER#kScrews 1/4"* X5/8'4

c-22 AR Thumb-nut 3/8"

c-23 PR 4%Screws 3/8" X 1"4

3/8"* X1 3/4"4
1/2"* X2 5/8"4

C-24 PEEAScrows
C-25 P55 Screws

_ AN = o BN = N =N = AR o NS AN S N e

C-26 YR #%Screws 3/8"*X3"4

c-27 iR #kScrews - | 3/8"*x1/2"{

C-28 #R$4Screws 3/16"* X 14

C-29 FHF Spring 10°¢ X 2.2° X 57 X 40{|

- 10 -



HHM

—/ (mmemmm CLUTCH CONTROLLING SYSTEM
EXPLODED VIEW

(FIG. 4)

D-01
D-~-02
D-03

- 11 -



HHM B4 B

X % ﬂrﬂi WE| W3
?{:;p T 7 Description' S Qty Remarks
D-01 [EEHiFixed block 1
D-02 EEME£kScrew, Fixed Block 1] 1/2"* X1 1/4'4
D-03 [ E it Fixed Post 1
D-04 [E EHPIn 2 | 1154
D-05 7 ZEBracket 1
D-06 [ E Rk Screw, bracket - 2 [5/18"*X5/8"'4
D-07 FHREF £RAdjusting screw 1 | /16" X1 1/4")
D-08 I Rocking rod arm 1
D-09 EEIRERIng collar with screw 2
" D-10 FHHClutch lever 1
D-11 RS 2% /AJ9HClutch lever hook 1
D-12 IR E iR Clutch lever pin 1
D-13 | ZEFEiRHook plate 1
D-14 | &EFIFHSpring holder 2
D-15 & Spring 1 | 2%X16* X784
D-16 [E EIEMFixing screw 1 |3/8"¢Xx1J0
D-17 Bt & 28 AJFEEEHook bush 1
D-18 [ E iR 5% Screw, Bracket 2 | 3/8"¢x1 1/2"4

-12 -



C LFEEDING SYSTEM EXPLODED VIEW

(FIG. 5)

- 13 -



HHM

Bs TR
R P e WE| K=
Gl'tr:;p Description Qty Remarks
E-01 ¥Rk A CHopper 1
E-02 $& FrStop plate 1
E-03 & E HEFixing sleeve 1
E-04 B EBERRIng nut 2
E-05 #3HKChuting plate 1
E-06 & FStop plate, (hshape) 1
E-07 [MEhSpindle 1
E-08 $E4rEThreaded pipe 1
E-09 V4B Square ring shield 1
E-10 Rl iR Hopper cone 1
E-11 R ERPulley 1
E-12 [BIZ=Ring spacer 1
E-13 B fEH % Press spring 1 4*x25°37 4
E-14 RHEFSupport handle 1
E-15 i Z4Hopper support 1
E-16 THREEE Z 2 Lower track holder 1
E-17 %4l K Controller 1
E-18 THiELower track 1
E-19 3Eif Feeding plate 1
E-20 i Upper track 1
E-21 BF%hScrews 2 1/4"* X1 1/2"9
E-22 % Screws 2 1/4"*x3/8"4
-E-23 | #E$EScrews 2 1/4"* X5/8"4
E-24 §E 4% Screws 2 | 3/8""x1 1/2"4
E-25 Bk Screws 1 5/16"* X 1"4
E-26 $F$hkScrews 2 | 3/8*Xx1 1/2)
E-27 | #R¥kScrews 4 | 1/4"*X3/4'4
E-28 1 4AScrews 4 3/16"* X 3/8"0
E-29 &k Screws 4 | 1/4" X124
E-30 tRikScrews 5 1/4"* X1 1/2"4
E-31 Fi#sBelt 1 M-35
E-32 T Spring 1 19X 3/8"* X 1457
E-33 iR4kScrew 1 3/16"* X 3/4'4
E-34 FEER % Frwasher 1 31.75* X16.5* X2™

- 14 -




>
[an]
Ll
e
ot |
3
-
T
&
Y
(dp]
(dp]
=
<C
-
(o =
(W4
o
(o1
s |

(FIG. 6)

- 15 -



HHM Ee Bt

o # 0 W K &
G;'tr:;p Description Qty Remarks
F-01 F&EEfHUpper Jaws set 1
F-02 1EESZ BhLiving point of support 2
F-03 | #&BEZ%dJaw hoider set S
F-04 [E#8Pin 2
F-05 | KRS ZE@E EMJaw fixing support C 1
F-06 HESpring 1 1.5 X 10°% X 30/
F-07 B Spring 2 | 03°X4” X74X1.5
F-08 B8 FrLeaf spring -2
~F-09 IR&hScrews 2 | 3/16"*X3/4"4
F-10 iR 5hScrews 2 | 3/16"*X3/4'4
F-11 iZ%44Screws 2 |3/16"*x3/8"4
F-12 R &LScrews 1 | 8/16"*X5/8" 4

- 16 -



HH,

l M—UPPER SEAT SYSTEM EXPLODED VIEW
(FIG. 7)




- HHM o -

El £ 7 W) W 3
?{g;p Description Qty Remarks

1-01 #Cover

1-02 E#sGear

1-03 #h 2 2 Bearing seat

I-04 il & Bearing

1-05 ¥ imFly wheel belt

|-06 % Z8Bracket treadle rod arm

1-07 [ E X Fixed spindle

1-08 BEaGear

I-09 ElE XM Fixed spindle

- 18 -




EE B EE
NORMAL WORNOUT PARTS

# x

[ 53] !E. [ =
UL w0 | i
Parts N Description W(C",’\/’}H%Ut Remarks
i :
C-05 — ﬁfﬁl *ﬁn 3000HTrs B IR b B
wheel Inserts
g &8 Y
. 2 o
BE & M
C-07 3000Hrs | With care of
_ |- Clutch Cam Key lthe fiywheel,
clutch, and shaft
#* S o Lubricating
D-10 3000HTrs rf i
Clutch Lever periormance in
regular
Maintenance
pos| £ B
- Upper Die
A-29 b *ﬁ
Lower Die
5 S AL 7Y LI B
TOREEAKN T
A oA M E o
Jaws will be
changeable, which
Jaws are determined

with the

specifications-

of the buttons

19 -






